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Temperature Relative Humidity

10. (Due Date)

LXR01 CD2015010000109 2016-1-12 ±(0.020-0.040)mm

Due Date Technique Character

CJ010207 LX2015021506646 2016-01-22 1.0%

   

Place
22

2016 07 08

If there is any objection concerning the test, the client should inform the calibration laboratory within 15
days from the date of the device under test report return to the client.

5. P” Pass” F” Fail ,“N/A” Not Applicable

(In the datesheet."****E**" represents "****×10**" for example"1.1E-6" represents "1.1×10-6".)
6. ****E** ****×10** 1.1E-6 1.1×10-6

 (In the datesheet."P" represents "Pass" and "F" represents "Fail" and "N/A" represents"Not Applicable".)

2. (The results relate only to the tested)

3. /
(This test shall not be reproduced except in full , without the written approval of our laboratory.)

4. /

1. (SI)

 All data issued by this station are  traced to National Primary Standards and International System of
Units(SI).

  Report No.

DIRECTIONS OF TEST
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8. (   Main Standards of Measurement Used in the Test.):

7. CNAS CNAS
(Reference documents for the Test and the CNAS accreditation range, Beyond the scope of the data is not within
the accreditation by CNAS):

 / 

9. Place and environmental conditions of the test):

Description / Model

50

GRGJL.WI-LX-09-816-2008
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1. Appearance Pass

2. Impact Energy Test (J):

3. Impact Hammer Head Radius

  According to JJF1059.1-2012Evaluation and Expression of Uncertainty in Measurement;

2.0 1.980 +0.020 2.0±0.10

RESULTS OF TEST

Page     Report No.
LX2015035502991

10

Specification (mm)

(The below is blank)

  The expanded uncertainty of the measurement results;
  JJF1059.1-2012 )

Notes
1 (Conclusion)
2 : U rel = 3.0%/0.3mm k =2 ;

Nominal Value Measured
Average Error Tolerance Conclusion

(P/F)

10

Measured Value (mm)

P

P

1

Measu
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